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e KEYSON T19 #fith Er=HE o
Product KEYSON T19 plug Date of production
TR = Y =
Model and/or type T173pit Productionno.or | ———
reference : Pl Batch no.
TG R Hg R T
Trademark JIXIN Grade Test protocol no.
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ghnp | Kot ey
. onsignment
Examinee Test Type . .
inspection
N PO FER s
TG P REEERAR ity of 100 4
Customer Zhongshan City jixin Core Lock Co.,Ltd 2anuﬁio 100 pcs
K= ol TR B A == S o
Manufacturer Zhongshan City jixin Core Lock Co.,Ltd Sampling base no. B
ERE H B
HITREHG A ek 2015-7-21
Sampling place | Date of receiptof | ;) o1 9015
sample e
AR = AL 2015-8-31
ampiing Delivered by customer Date of tested Aug. 31, 2015
procedure
o 46 A 1% EN1303: 2005 (357 L—4913L-FRAGRE 775:)

Test Specification

(Building hardware- Cylinders for Locks ~Requirements and test methods)

i
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%
Test Conclusion

BTk T H 4475 EN1303: - 200547H#E7 1600006143 24 F 5k .
All of the test item results are suitable to prove a meeting of the requirements
of the standard EN1303: 2005 Classification for mechanicall
locks: Grade 16000C61

operated
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General Remarks

L AR LA Sk HE

Take the chinese original as standard.
2. Fri g AT S AE R TR .

The test results presented in this report relate only to the object tested.
3. AR E ARG TN “S15-WT0063” fydk .

This test report replace the report whice number is S15-WT0063.
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Approved by:
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TR s 11738 i RS ﬁ%
h&odelandkntype T173pit Productionno.or | ———
reference : Pl Batch no.
W IS s BEREE -
Trademarlk JIXIN Grade Test protocol no.
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. onsignment
Examinee Test Type . \
inspection
. o R Py
ZALHAL LT EAE A RA R Quantity of 100 4
Customer Zhongshan City jixin Core Lock Co.,Ltd i:ﬁugéo 100 pcs
=LA P B A meeEsm | N
Manufacturer Zhongshan City jixin Core Lock Co.,Ltd Sampling base no. P
ey
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Sampling place | Date of receiptof | ) o1 o015
sample e
‘?M?ﬁ FAT TR, S TARE 2015-8-31
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Test Conclusion

PRI H #F 4 EN1303:  2005kR¥EH 1600006 14324 355k ,
All of the test item results are suitable to prove a meeting of the requirements
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of the standard EN1303: 2005 Classification for mechanicall
locks: Grade 16000C61
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Take the chinese original as standard.
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The test results presented in this report relate only to the object tested.
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i H% T H # G . * w4 n | wme | E
[tem . . Requirements of . .
Test item Unit Result Verdict
no. the standard —
=95 g
Available
MR T PR AR A BISE LY
o I AR EF AT
L9 SHALAY AL Nem | HEAHLL 5N &
Key strength After the test, the key shall be 0. 02~0. 03 Pass
capable of heing removed from the ’ o
cylinder and re-used to operate the
same cvlinder with a torque not
exceeding 1. 5Nm
4% 25 000 L
Grade 4: 25 000
52%: 50 000
cycle e
L3 Hhr Grade 5: 50 Q00 & i
| Durability & Pass
64 . 100 000 ~100 000
Grade 6: 100 000
Nem =<1.5 0.04
0% X B v Ang i T B R
Grade 0 : means no corrosion o
requirement and temperature
requirement. =<1.5Nm
AZG . ERFEMEESR, JoEEELK,
Grade A: means (high) corrosion -
resistance and no temperature
requirement. <1.5Nm
gy entets b T eE B A TR < e SE E TR <E .
. B/ﬁi 36[5)‘5% Lﬁ%::k: ﬁﬁ?&gﬁjﬁa i} 1%’
4.7 Corrosion :
Cots Grade B : means no corrosion o Pass
resistance requirement but with temperature
requirement. =%I.5Nm
Céjﬁ' %%}Eiﬂgﬁz: ﬁ%?ifggjko
Grade C: means (high) corrosion o
resistance and temperature Available
requirement. <:1l.b5Nm
Nem <1.5 0.05~0. 06
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Test item Unit Result Verdict
| no. the standard
A
BARNRITIRE ; 6Z%: 100 000 iy
4.8.2 Minimun number of i Grade 6: 100 000 =100 000 Pass
effective differs
DT L4 s &
4.8.3 Minimun number of 14
. Pes Grade 6: 6 Pass
movable detainers
EE i) )
Pk e 6 <50% | AHABIFIZF . N
fﬁkﬁ& =1 A ’?T (=] = T?—’r
4.8.4 ) — Grade 6: << | FE21 !
Maximun number of . Available Pass
. . 50% max. 2 adjacent
identical steps
HA b B e g PR BB, e ,
. . 7 e o
4.8.5 Direct coding on ——— | Direct coding shall not be permitted ..
. Available Pass
key on keys for key related security
grades 3,4,5 and 6
BT 1. 2. 3ERTEFT A BT B ST Y
FFRGH L. BNm~ 1. TNm A HTLEE S AN BEFF
Btk
For key related security grades 1,2
and 3, before the durability test is ———
commenced the new cylinder, with the
next closest key to its own key using
e a torque of 1. BNm~1. 7Nm, shall not be
.HI:I—’}F A
4,.8.6 Operation of operable. o
o secuiity mechaﬁism HTA 5 Bl 5 B AT pass
R 1, BNo~ 1. TNmAgHLEE AN BE T 1
#ik,
For key related security grades 4,5 % 4
and 6, after the durability test has Avgilggle
been completed, the cylinder with the
next closest key to its own key using
a torque of 1. 5Nm~1. 7Nm, shall not be
operable.
R REAE B Sk /BI0ES
B/‘JTJ_‘E:‘H:{ v r-+l.5
Torque resistance 6% =157, w & & %
1.8.7 ; Nem ,
Of plug/cylinder Grade 6: 157" Available Pass
relevant to key
related security
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Test item Unit Kesult Verdict
no. the standard
Eik{%é%&?%%ﬂﬁﬂ 4. 3
Max. net drilling > 3
HUkb time Grade 1: 3
, =
4. 9.1 Resistance to min Eass
attack by drilling B % 5 -
Total test time Grade 1: b
5. 9. 20 IEE, FEAREH ILALA94R
BfFM T, HSNmHR AN A GR350
TEEEF, WS JC AT UL ) S R T
Ak, (Z2BR4. 5. 640
e After testing in accordance with P -
4,82 Resistance to === 1 5 G 2 the lock driving element of the Availgaie ?ass
attack by chisel cylinders shll not rotate without the
correct key, using a maximun torgue of
5Nm, Tt is not necessary for the
correct key to operate the cylinder
after testing.
5. 9. 3UEINR S, (e A ULEC Y R
Botain b, HSNmFRAE RV AN §8 he 8 Sk i
FEsErAE, WS Jo A H UL A R T
LRl After testing in accordance % 4 & i
4.9.3 Resistance to —— | withb. 9.3, the lock driving element ? o s
. . Available Pass
attack by twisting of the cylinders shll not rotate
without the correct key, using a
maximun torque of HNm. It is not
necessary for the correct key to
operate the cylinder after testing.
Resistance to 18 BoRAERI 15N, AvFi a3 44 v A ~
4.9. 4 attack by - Grade 1: Maximun force applied %T = =
Available Pass
plug/cylinder 15kN, Net time allowed 3 min
extraction
ik /B
Torque resistance L L
: T B KHER20~22 a K
+.9.5 OF plug/cylinder Nem Grade 1: Maximun torgue 20~22 = 20 Pass
relevant to attack
resistance
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(appendix)
. LT AMRERE E T RO K6 S | JTRAF LT L =R AR R
e ok Xiaolan town, zhongshan city, T B Hh No.268, Huaxia Street, Xiayang,
Customer Address guangdong province taifeng industrial Test Site Zhongshan Sanlu, Zhongshan,
zone, xing yu road no. 6 Guangdong, China

BE 45 T 5 B 1. Biskgr. 561 . '
o Mechanism of cylinder: composite pin

and Notes Classification: 16000C61

HIVRE TR 1 50
Notes to the Sampling

Procedures

i 25 B VEE 7 2 ) B
Notes to the Deviation
of Standard Method

MRAIA DR

Test Environment

=i: (25~27) C; HAXHEE: (68~72) %

Test temperature: (25~27) ‘C; Relative humidity: (68~72) %
Status

&

Remarks

L
e WUEAREE, NERR 7

Remarks: To fill in when available, to mark “------ “when inapplicability
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